


REPORTE DE PRUEBAS

 FECHA: 02/03/2016
 Factura:
 Dario: 1237536
 No. de Certificado: CCF22339

No. Colada	Material	Calidad Acero	Largo	Cantidad	% C	% Mn	% P	% S	% Si	% Cu	% Cr	% Ni	% Sn	% Nb	% V	% Mo	Esfuerzo		Elongación %
																	Maximo	Elastico	
232391	Angulo 1/8" X 2" X 2"	A36/529G50	12.20	21.185	0.210	0.960	0.009	0.043	0.230	0.300	0.100	0.090	0.000	0.000	0.003	0.020	78,000	53,000	24.10
232395	Angulo 1/8" X 2" X 2"	A36/529G50	12.20	8.610	0.200	1.000	0.011	0.044	0.190	0.300	0.100	0.110	0.000	0.000	0.004	0.012	76,800	54,600	25.60

APROBACION


 Luis Eduardo Sanchez Coello
 Aceros Corsa, S.A. de C.V.

029236